
 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AM9-1 

 
Appendix for Chapter 9 
 
 
 
 



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AM9-2 

 
Appendix 9.1  Sewerage System Database 
 

Figure list Sewerage System Database 

Figure No. Governorates 
A9.1.1 Lattakia in 2006 
A9.1.2 Lattakia in 2025 
A9.1.3 Tartous in 2006 
A9.1.4 Tartous in 2025 
A9.1.5 Deir-Ez-zor in 2006 
A9.1.6 Deir-Ez-zor in 2025 
A9.1.7 Hassakeh in 2006 
A9.1.8 Hassakeh in 2025 
A9.1.9 Raqqa in 2006 

A9.1.10 Raqqa in 2025 
A9.1.11 Dar’aa in 2006 
A9.1.12 Dar’aa in 2006 
A9.1.13 Rural Damascus in 2006 
A9.1.14 Rural Damascus in 2025 
[...]
BOD Loading kg-BOD/m3
･D(Japanese Standard 0.15 to 0.25)

(Metcalf & Eddy 0.1 to 0.3)
５．Equipment for aeration

Actual Oxgen Requirement
kg-O2/kg-BOD(1.4 to 2.2)

Removal BOD kg/D
Standard Oxgen Requirement

SOR kg-O2/D
No. of Aerator No. (Two for One tank)

3
1
4

3.7

3.7927

4,520

310
360

6,000
150

6,780
3,000
3,744

4
1,130

4.5
140

3
13.5

1,890
40

0.050

0.19

AOR/BOD 1.80
1220.4

2196.7
8

 
 



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AM9-61 

６．Final settling tank
Figuration/dimension

No. of tank No.
Capacity of one tank m3/D
Figuration Circular
Diameter m
Depth m
Surface area/one m2

Wear plate length m
Volume/one m3

Sedimentation time hr (6 to 12)
Surface loard m3/m2･D (8 to 12)
Overflow rate m3/m･D (<150)

７．Disinfection channel
Method UV
Capacity m3/D
UV efficiency %
Dose(D) J/m2

UV Intensity(I) W/ｍ2

Dosing Time(T=D/I)) sec
Effective volume(V) litre
Capacity per one lamp (q=V/T) m3/d
Required Number of lamp(n=Q/q) No.
Module No. No.

Actual Number of lamp
Figuration/dimension

Width m
Length m
Depth m
No. of Channel No.

８．Outlet
Diameter

9. Sｌudge　Volume
Sludge density %
Sludge generated rate %　of Removed SS
Removed SS Inlet SS - Outlet SS

kg/D kg/yr
Dry solid Removed SS*75%

kg/D
Sludge Volume m3/D

10.Mechanical thickener
Type of Machine Centrifugal thickener
No. No.
Capacity for one machine kg/D

11.Sludge Drying Bed 
Sludge loading rate kg･dry solid/m2･yr (60 to 100)
Surface of Drying Bed Dry solid*365days/Sludge louding rate

m2

No. of Drying Bed No.
Dimension

Width m (6 to 15)
length m (20 to 45)
Total area m2

Moisture content %
Sludge Volume m3/D

φ400

60
2.8

544434

1
1118.7

1118.7
111.9

4
1,130

11
3.5
95

32.7
332.4

7
11.9
34.6

8,740

3.5

70
300
175
1.71
7.6
383
22.8

1.0
75.0

1491.6

38.0
4560

90

4537
8

15.0

0.9

24
6

0.8
1

 
 



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AM9-62 

15
0 

m

175 m

Fi
na

l S
et

tli
ng

 T
an

k
φ1

1m

R
iv

er

Sc
re

en
, P

um
p 

an
d 

G
rit

C
ha

m
be

r

A
dm

in
is

tra
to

r
Sl

ud
ge

 M
ec

ha
ni

ca
l T

hi
ck

en
er

Sl
ud

ge
 D

ry
in

g 
B

ed
15

×3
8

Reactor w 4.5×L 140×H3.0

 
 

Fi
gu

re
 A

 9
.3

.5
  

L
ay

ou
t P

la
n 

of
 M

al
ki

eh
 S

T
P 



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AM9-63 

１．Flow and Population

Flow

Population

２．Treatment process Wet-land
& Efficiency

unit:quality(mg/ｌ),removal rate(％)

３．Process

：Water line
：Sludge line

〔Sewage treatment〕
１．Inlet

Ground level EL
Diameter φ800
Grade ‰
Bottom level of Pipe
water depth m

２．Grit chamber
Flow m3/d（peak flow）
No. of chamber 2 no.
Width m
length m
Velocity m/sec (Typically0.3)
Surface load m3/m2･d (Typically 1,800)
Retention time sec （30 to 60)

３．Main pump
Flow m3/min
Type of Pump Submerged pump
No. of Pump 5 No.(one is backup)
Pumping capacity m3/min
Diameter of Pump φ

Ｄ＝146×√(Ｑ/Ｖ)
Ｄ：Diameter(mm)
Ｑ：Pump discharge(m3/min)
Ｖ：Suction velocity(1.5～3.0 m/sec)
=146*√(6.01/3)=207

m3/sec
0 0 0

m3/d m3/hr m3/min

0.207
Hourly Max 34,630 1,443 24.05 0.401

Average 17,890 745 12.42

115,600

raw treated removal

*1.2＝ 138,720

ＢＯＤ 310 40 87
ＳＳ 360 30 92

1.6

0.53

34,630

1.3
7.5

0.29
1,776

48.6284

24.05

6.01
250

Inlet
P/Grit
removal

Primary
clarifier

Reed-
bed Outlet

Sludge
Reservoir

Drying Bed Carrying
out

(5) Thawra 
 
 



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AM9-64 

Pump head Actual head m
head loss m
Total head m

Output power kw

P＝0.163×Q×H/η×(1+α) =
P：Output power (kw)
Q：Pump discharge(m3/min)
H：Total head(m)
η：Pump efficiecy(0.6)
α：Margin(0.15)

Specification φ250×6.01m3/min×H6.0m×11kw×5No.

4．Primary settling tank

No. of tank No.
Capacity of one tank m3/D
Figuration Circular
Diameter m
Depth m
Surface area/one m2

Wear plate length m
Volume/one m3

Sedimentation time hr
Surface loard m3/m2

･D (35 to 70)
Overflow rate m3/m･D

5. Reed Bed

No. of Reed bed No.
Required Width 35 m
Required　Length m
Area Requirment m2/c ( >0.5m2/c)

5
1
6

11

11.27

4
4,473

10
3.5

78.5
29.5

274.8
1

57.0
151.6 (250)

1

2000
0.505

 
 



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AM9-65 

6. Sudge　Volume
Sludge density %
SS Removal Rate in %
at primary settling tank
Removed SS Inlet SS * 40%

kg/D (dry solid)

Sludge Volume m3/D

7. Sludge Reservoir
Retention Time hr
Volume m3/D
Figuration/dimension Rectanguler Tank with Mixing air/Mixing machine

No. No.
Width m
length m
Depth m

8.Sludge Drying Bed 
Sludge loading rate kg･dry solid/m2

･yr (60 to 100)
Surface of Drying Bed Dry solid*365days/Sludge louding rate

m2

No. of Drying Bed No.
Dimension

Width m (6 to 15)
length m (20 to 45)

Moisture content %
Sludge Volume m3/D

4.0
40.0

2361.5

59.0

24.0
59.0

2
3.0
3.0
3.3

90

9577
20

15.0
32.0

60
5.9

 
 



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AM9-66 

COD 40mg/l
PO4-P 0.2mg/l

0.05m3/s
0.1 m3/s

 Pretreatment and
Sludge treatment
f ili Storm-water

overflow
chamber

Reed Bed

Irrigation

Flow control shallow pond
; organic matter would be dissolved
by soil nematode and soil bacteria

Thawra City

from Development

Treated Water at Effulent of  Wet-
l d

Flow control shadow pond

Irrigation ditch

Euphraties River

to Reed Bed

Primary Settling Tankφ10 m

220 m

11
0 

m

Sludge Drying Bed 15×

Grit chamber & Screen

from the City

from development area

 
 

Figure A9.3.6 Schematic Plan of Wet Land in Thawara 

Figure A9.3.7  Layout Plan of Pretreatment and Sludge Treatment Facilities in Thawra STP



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AM9-67 

１．Flow and Population

Flow

Population

２．Treatment process Wet-land
& Efficiency

unit:quality(mg/ｌ),removal rate(％)

３．Process

：Water line
：Sludge line

〔Sewage treatment〕
１．Inlet

Ground level EL
Diameter φ500
Grade ‰
Bottom level of Pipe
water depth

２．Grit chamber
Flow m3/d（peak flow）
No. of chamber 1 no.
Width m
length m
Velocity m/sec (Typically0.3)
Surface load m3/m2･d (Typically 1,800)
Retention time sec （30 to 60)

３．Main pump
Flow m3/min
Type of Pump Submerged pump
No. of Pump 3 No.(one is backup)
Pumping capacity m3/min
Diameter of Pump φ

Ｄ＝146×√(Ｑ/Ｖ)
Ｄ：Diameter(mm)
Ｑ：Pump discharge(m3/min)
Ｖ：Suction velocity(1.5～3.0 m/sec)
=146*√(2.69/3)=138

m3/d m3/hr m3/min m3/sec
0 0 0

Average 3,990 166 2.77 0.046
Hourly Max 7,730 322 5.37 0.089

30,500

raw treated removal
ＢＯＤ 310 40 87
ＳＳ 360 30 92

1

0.33 m

7,730

0.9
5

0.30
1,718

50.56

5.37

2.69
150

*1.2＝ 36,600

Inlet
P/Grit
removal

Primary
clarifier

distribution
chamber

Reed-
bed

disinfection
channel Outlet

Sludge
Reservoir

Drying Bed Carrying
out

(6) Muzerib 
 



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AM9-68 

Pump head Actual head m
head loss m
Total head m

Output power kw

P＝0.163×Q×H/η×(1+α) =
P：Output power (kw)
Q：Pump discharge(m3/min)
H：Total head(m)
η：Pump efficiecy(0.6)
α：Margin(0.15)

Specification φ150×2.69m3/min×H5.0m×5.5kw×3No.

4．Primary settling tank

No. of tank No.
Capacity of one tank m3/D
Figuration Circular
Diameter m
Depth m
Surface area/one m2

Wear plate length m
Volume/one m3

Sedimentation time hr
Surface loard m3/m2

･D (35 to 70)
Overflow rate m3/m･D

5. Reed Bed

No. of Reed bed No.
Width 21 m
Length 37 m
Area Requirment m2/c ( >0.5m2/c)

6. Outlet
Diameter

7. Sudge　Volume
Sludge density %
SS Removal Rate in %
at primary settling tank
Removed SS Inlet SS * 40%

kg/D (dry solid)

Sludge Volume m3/D

8 Sludge Drying Bed
Sludge loading rate kg･dry solid/m2･yr (60 to 100)
Surface of Drying Bed Dry solid*365days/Sludge louding rate

m2

No. of Drying Bed No.
Dimension

Width m (6 to 15)
length m (20 to 45)
Moisture content %
Sludge Volume m3/D

4
1
5

5.5

4.1942

2
1,995

6.5
3.5

33.2
18.5

116.1
1

60.1

0.510

(250)

24

107.8

φ500

4.0
40.0

526.7

13.2

12.0

90

2136

1.3

22.0
60

8

 
 



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AM9-69 

Contingency space for expansion

Reed-Bed
21×37

Primary Settling Tankφ6.5m

Sludge Reservoir
Sludge Pump

Distribution Chamber

Sludge Drying Bed
12×22

35
0m

140 m

Administration
House

Grit removal &

Waji

 
 

Figure A9.3.8 Layout Plan of Muzerib STP 



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AM9-70 

１．Flow

２．Treatment process OD
& Efficiency

unit:quality(mg/ｌ),removal rate(％)

３．Process

：Water line
：Sludge line

〔Sewage treatment〕
１．Inlet

Ground level EL
Diameter φ800
Grade ‰
Bottom level of Pipe
water depth

２．Grit chamber
Flow m3/d（peak flow）
No. of chamber 2 no.
Width m
length m
Velocity m/sec (Typically0.3)
Surface load m3/m2･d (Typically 1,800)
Retention time sec

３．Main pump
Folw m3/min
Type of Pump Submerged pump
No. of Pump 5 No.(one is backup)
Pumping capacity m3/min
Diameter of Pump φ

Ｄ＝146×√(Ｑ/Ｖ)
Ｄ：Diameter(mm)
Ｑ：Pump discharge(m3/min)
Ｖ：Suction velocity(1.5～3.0 m/sec)
=146*√(7.46/3)=230

m3/sec
0 0 0

m3/d m3/hr m3/min

0.257
42,970 1,790 29.84 0.497
22,200 925 15.42

raw treated removal
ＢＯＤ 310 30 90
ＳＳ 360 30 92

2.4

0.53 m

42,970

1.6
8

0.29
1,679

27.3

29.84

7.46
250

Inlet
P/Grit
removal

distribution
chamber Reactor

Fianal settling
tank

disinfection
channel Outlet

Mecanical
thickener

Mechanical
dewatering

Carrying
out

(7) Zabadani 
 
 



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AM9-71 

Pump head Actual head m
head loss m
Total head m

Output power kw

P＝0.163×Q×H/η×(1+α) =
P：Output power (kw)
Q：Pump discharge(m3/min)
H：Total head(m)
η：Pump efficiecy(0.6)
α：Margin(0.15)

Specification φ250×7.46m3/min×H5.0m×15kw×6No.

４．Reactor
Capacity m3/ｄ
Inlet ｑuality

ＢＯＤ mg/ｌ
ＳＳ mg/ｌ

RAS Concentration mg/ｌ
Rate of RAS ％ (100 to 200)
Volume of RAS m3/ｄ
Target MLSS mg/ｌ (3,000 to 4,000)
MLSS mg/ｌ

Figuration/dimension
No. of tank No.
Capacity of one tank m3/d
Width m
Length m
Depth m
Section m2

Volume of tank m3/one tank
Retention time hr (24 to 48)
BOD-SS Loading kg-BOD/kg-SS･D(Japanese standard 0.03 to 0.05)

(Metcalf & Eddy 0.04 to 0.1)
BOD-SS Loard＝Capacity・BOD/(MLSS･Volume)

BOD Loading kg-BOD/m3
･D(Japanese Standard 0.15 to 0.25)

(Metcalf & Eddy 0.1 to 0.3)
５．Equipment for aeration

Actual Oxgen Requirement
kg-O2/kg-BOD(1.4 to 2.2)

Removal BOD kg/D
Standard Oxgen Requirement

SOR kg-O2/D
No. of Aerator No. (Two for One tank)

1.80
6216

11189
20

4,125
45

0.045

0.17

150
5

27.5

3,744

10
2,220

5.5

6,000
150

33,300
3,000

13.984

22,200

310
360

2
6

15

4

AOR/BOD

 
 



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AM9-72 

６．Final settling tank
Figuration/dimension

No. of tank No.
Capacity of one tank m3/D
Figuration Circular
Diameter m
Depth m
Surface area/one m2

Wear plate length m
Volume/one m3

Sedimentation time hr (6 to 12)
Surface loard m3/m2

･D (8 to 12)
Overflow rate m3/m･D (<150)

７．Disinfection channel
Method UV
Capacity m3/D
UV efficiency %
Dose(D) J/m2 (300～500)
UV Intensity(I) W/ｍ2
Dosing Time(T=D/I)) sec
Effective volume(V) litre
Capacity per one lamp (q=V/T) m3/d
Required Number of lamp(n=Q/q) No.
Module No. No.

Actual Number of lamp
Figuration/dimension

Width m
Length m
Depth m
No. of Channel No.

８．Outlet
Diameter

9. Sudge　Volume
Sludge density %
Sludge generated rate %　of Removed SS
Removed SS Inlet SS - Outlet SS

kg/D
Dry solid Removed SS*75%

kg/D
Sludge Volume m3/D

10.Graviｔｙ thickener
Figuration/dimension

No. of tank No.
Capacity of one tank kg/D

m3/D
Figuration rectangular tank
Length and width m
Depth m
Surface area/one m2

Volume/one m3

Sedimentation time hr
Surface loard kg/m2･D
Sludge density %
Sludge Volume m3/D

11.Mechanical dewatering
Type of Machine Centrifugal dewatering
No. No.
Capacity for one machine kg/D
Moisture content %
Sludge Volume m3/D

1.5
366.3

80
27.5

2
2747.25

8
2,775

18
3.5

254.3
54.6

890.2
8

383

10.9
25.4

3

42,970

1.5
3.5
0.8

70

175
300

1.71
7.6

1.0
75.0

7326.0

549.5

6

275

3.5
36

11
76.3

126

112
28

112

2

5494.5

2,747

φ800

 
 



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AM9-73 

Fi
na

l  
Se

ttl
in

g 
Ta

nk
φ1

8m

Fi
na

l S
et

tli
ng

 T
an

k
φ1

8m

Sl
ud

ge
 M

ec
ha

ni
ca

l
Th

ic
ke

ni
n g

 &
 D

ew
at

er
in

g
A

dm
in

is
tra

to
r H

ou
se

G
rit

 C
ha

m
be

r &
D

is
tri

bu
tio

n 
C

ha
m

be
r

Sc
re

en
 &

 P
um

p

O
ve

rf
lo

w
 W

ea
r

fo
r S

to
rm

 se
w

a g
e

D
is

in
fe

ct
io

n 
C

ha
nn

el

D
is

c
h
ar

ge

St
ab

ili
za

tio
n 

an
d

La
nd

sc
ap

e 
Po

nd

C
on

tin
ge

nc
y 

sp
ac

e 
fo

r
C

on
tin

ge
nc

y 
sp

ac
e 

fo
r

Appendix 9.3-5
200 m

25
0 

m

Reactor w 5.5×L 150×H5.0
Reactor w 5.5×L 150×H5.0

 
 
 

Fi
gu

re
 A

9.
3.

9 
 L

ay
ou

t P
la

n 
of

 Z
ab

ad
an

i S
T

P 



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AM9-74 

Appendix 9.4 Study on Cost Threshold Sewer Length 

 

Case.1: On-site Treatment by Septic Tank
Case.2: Off-site Treatment by Sewerage (Q=1,000m3 Scale)

Case.1 Construction Cost
Septic Tank 48,000 SP/household For 5person
Equipment(Smal Pipes) 20,000 SP/household 10 m
Total 68,000 SP/household Cs1

Maintenance Cost per 30 years
Desludging 15,000 SP/household 3 times
Soakpit Renovation 50,000 SP/household 5 times

Total 30 years 133,000 SP/household CSEP

Case.2
STP 15,792 SP/household Q=1,000m3, 2,000 household

per 30 years
Maintenance Cost 9,475 SP/household SP/year

Total 30 years 25,267 SP/household CSTP

Maximum Cost Effective Sewer Length for Sewerage is
CSEP = (MSL * UC) + CSTP

Where
MSL: Maximum Sewer Length of Cost Effective for Sewerage (m)

UC: Unit cost for sewer (SP/m)

CSEP - CSTP 107,733 SP
UC 2,500 SP/m

Maximum Sewer Length 43.1
say 50.0 m

In order to compute a Threshold Sewer Length, Economical comparison is performed about the
following case.

Septic
Tank

Sewerage

SEP
Sewerage Area

(STP)= Sewer

 
 



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AM9-75 

Appendix 9.5 Comparison of conveyance system in Banias 

9.5.1 construction cost 

The comparison of construction cost between two conveyance systems in Banias is shown in 
Table A9.5.1 - A9.5.3.  According to the table, the cost of multi-pressure system is under half 
of the gravity-pump system. 

 

Table A9.5.1  Comparison of Construction Cost 

(Unit: Mil.SP) 

Facilities 
Multi-pressure

 system 

Gravity 

system 

Pipe 72.6 76.7

Pump 15.0 135.6

Total 87.6 212.3

 

Table A9.5.2  Comparison of Pipe Construction Cost 

Facilities Cost 
Unit 
cost Multi-pressure

 system 
Gravity  
system 

Multi-pressure 
 system 

Gravity 
system Pipe 

Diameter 
(mm) 

1000 SP/m
Length 

(m) 
Length 

(m) 
1000 SP 1000 SP 

Gravity 300 3.5 330 330 1,155 1,155

 350 4.0 260 260 1,040 1,040

 450 5.0  140 0 700

 600 8.0  550 0 4,400

 700 10.5  780 0 8,190

 800 12.5  1,230 0 15,375

 900 15.5  1,220 0 18,910

         

Pressure 250 3.0 280  840 0

 300 3.5 1,100  3,850 0

 400 4.5 1,540  6,930 0

 500 6.0 3,640  21,840 0

 600 8.0 4,620 3,360 36,960 26,880

Total   11,770 7,870 72,615 76,650

 



 
 
The study on sewerage system development in the Syrian Arab Republic        Final Report 
 

AM9-76 

Table A9.5.3  Comparison of Pump Construction Cost 

Facilities Cost 
Pimp 

capacity 
Unit 
cost Multi-pressure

 system 
Gravity  
system 

Multi-pressure 
 system 

Gravity 
system Pump 

m3/min Mil.SP/set set set Mil.SP Mil.SP 

Submerged 1.0  0.7 10  7.0  0.0 

 3.0  1.0 8  8.0  0.0 

Conventional 14.4  37.5  1 0.0  37.5 

 21.6  47.7  1 0.0  47.7 

 23.7  50.5  1 0.0  50.5 

Total     15.0  135.6 

 

9.5.2 Maintenance cost 